
Y80 DIESEL ENGINE PARTS CATALO"GUE



~ ~

CONTENTS

1.:fJLf$,~,f/J. (480) Engine Body Assy (480) ..........•..•.•...•......•.....................•.......•.......................................... (I)

2.m,,*,,~,.6.l (380) Engine Body Assy (380) .........•...•................................•.................................................... (6)

3.mi*,~,1il (280) Engine Body ~ssy (280) ................•..•.............•................................................................. (11)

4.iEft118~~i~,~ (480, 380, 280) Timing Gear Case Assy (480, 380, 280) (6)

5.~fi[.,~,~jt (480, 380, 280) I Cylinder Head Assy (480, 380,280) I ••••••••••••••••••••••.••••••••••••••••••.••••.••.••.••.••••••. (9)

6.~tiI..,~,~ (480,380,280) II(*i»ilffi••)
Cylinder Head Assy (480, 380, 280) 11 (with Pressure-reducing Device) (23)

7.j!.it*T,~,~ (480, 380, 280) Piston-connecting Rod Assy (480, 380, 280) (28)

8.lIbtlb~~,~,~ (480,380,280) Crankshaft-flywheel Assy (480, 380, 280) (30)

9.C1~tIb,~~ (480, 380, 280) Camshaft Assy (480, 380, 280) •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (32)

]0.i!~1f,~,~ (480, 380, 280) Intake Pipe Assy (480, 380, 280) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (34)

] l.f.f~~tf ,~,1OC (480, 380, 280) Exhaust Pipe Assy (480, 380, 280) (36)

12JIil~fUU.1f,~,~ (480, 380, 280) Lubricating System Assy (480,380, 280) (38)

13.~ifb~!1f,~,~ (480,380,280) Fuel System Assy (480, 380, 280) •••••••••••••••••••••••.•••••••••••••••••••••••••••••••••••••••••• (40

14)ttP~!1f,~,1OC (480,380,280) Cooling System Assy (480, 380, 280) (43)

15.1t!~~!1f,~,~ (480,380,280) Electric System Assy (480, 380, 280) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (46)

16.~jliil,~~1iX (480,380,280) Silencer Assy (480, 380, 280) .••......•.............•....•........••..••..•........•....•...•........•.. (48)

]7.Il.liM.IJ1l.,~,1OC (480,380,280) Tools Supplied with the Engine (480, 380, 280) (50)



l.tJl'f*,~"PX; (480) Engine Body Assy (480)

-- 1-



Engine Body Assy (480)

1J ... 11I ... Jt • 11M j!7' 7'
~ f;1t Name ofParts

SerNo Parts No Qty Remarks

1 480G-OI005 arrji.~ Cylinder head bolt 10,
2 480G-OI006 arrji.~~1I Cylinder head bolt washer 10

-
3 480G--OlI)02 ~arrj&~Jt Cylinder head gasket 1

4 GB62-88 .m.~M6 Butterfly nut M6 1

5 GB848-85 ~1I6-140HV Washer 6-140HV 1

6 480G-01201 IJiflp,tilji Respirator cover 1

7 480G-01203 it,JMJ Filter gauze 1

8 480G-01202 IJiflp,tillWitli Respirator partition 1

9 480G-01210 IJiflp,til~ttftt: Respirator weldment I

10 GB5783-86 tlf}. M8 x 16 Bolt M8 x 16 24

'11 GB848-85 ~III 8-140HV Washer 8-140HV 54

12 480G-OI0l1 1Jif1p,t~~Jt Respirator gasket 1

13 480G-01703 1ti1tl.~ Oil drain plug 1

14 480G-01704 !lJ:lII Washer 1

15 480G-01701 i1tlr~~ Oil sump 1 ~1tftt: Weldment

16 480G-01024 8~$dtDiIt-t~ Front camshaft bush 1

17 480G·-01025 8~tth~t-Uf Middle camshaft bush 1

18 480G-OI026 8~$diJfit-t~ Rear camshaft bush 1

19 GB5783-86 .~M8x20 Bolt M8 x20 7

20 GB5782-86 .~ M8x60 Bolt M8 x60 8

-2-



~
CI m CI

~ • IJ# it~ ~

~ f* Name of Parts
SerNo Parts No Qty Remarks

---------_.
21 GB5782-86 ~~ M8 x55 Bolt M8 x 55 4

22 480G-01109 ~~~Jt Bowl-shaped plug piece 2

23 GBII9-86 mB8 x20 Pin B8 x 20 1

24 480G-OI108 *~ Stopper 3

25 GB5783-86 ~~ M8 x25 Bolt M8 x 25 10

26 480G-OIOI3 tJ!'Jß1 (II) Side cover (II) I

27 480G-OIOI4 1)lIJJi(II)~Jt Side cover (II) spacer 1

28 480G-OI003 '={arrg Cylinder sleeve 4

29 480G-Ollll tlLf* Engine body 1

30 480G-OI012 iJlJßi (I) Side cover (I) 1

31 480G-OI023 1)1IJßi (I) ~Jt Side cover (I) gasket 1

32 480G-OI102 :iEÜlg Locating sleeve 2

33 480G-OlO09 ~~:Jtmh' Flywheel housing gasket 1

34 480G-OllOI *Jt Plug piece 1

35 480G-Oll03 ~~.Jt Bowl-shaped plug piece 4

36 480G-OI400 tlLiltJRlfßf!f Oillevel dipstick 1

37 480G-OI600 iltJRg1ffHi$f4: Dipstick sleeve weldment 1

38 GBII9-86 mBIO x20 Pin BIO x 20 2

39 GB5783-86 jJ~ MIO x 30 Bplt MIO x 30 14

40 GB848--85 mlll 1O-I40HV Washer 10-140HV 14

-3-



~
CI fII CI

~ • m jt""7 ""7
~ f* Name of Parts

SerNo Parts No Qty Remarks

41 480G-01300 1itJ1<1f:}(:$f4: Water drain cock I

42 480G-OI021 mitbffij]ffl~~~'f Connecting pipe for oil pressure sensor I

43 480G-01500 !Ej]~Jl.Iffl~~$f4: Sensor for oil gauge I

44 480G-OI004 mitbit.m~~Jt Oil filter gasket I

45 GB5782-86 .~M8x45 Bolt M8 x45 I

46 480G-OI007 dUtlll1:~ Jt Cl:) Upper thrust piece of crankshaft 2

47 480G-OI008 dUdll1:~ Jt Cf)· Lower thrust piece of crankshaft 2

48 480G-OI015 ::UlII1i1:1i Main bearing halfshell (upper) 5

49 480G-OI016 :±tm1ir1i Main bearing halfshell (Iower) 5

50 480G-OII07 $iU~*Jt Bowl-shaped plug piece I

51 480G-OII06 Z 1/8" mDiiUI* Z 1 / 8" taper plug 4

52 480G-01113 m:±tm*:i&i Rear main bearing cap I

53 480G-OI017 ::t*JJiP Stand bar 2

54 480G-01114 ±tm*.~~l11 Main bearing bolt washer 10

55 480G-Oll15 :±tm*1&.~ Main bearing cap bolt 10

56 480G-OI018 ilb~:Jt~Jt Oil sump gasket 1

57 480G-Oll12 ±tm*:i&i Main bearing cap 4

58 480G-OII05 Z 1/4" m1TfUl* Z 1 / 4" taper plug 2

59 480G-OIOIO lS~:Jt Flywheel housing 1

-4-



~
.,.

111
.,.

!l • ~ j!...,. ...,.
~ fIjt Name of Parts

SerNo Parts No Qty Remarks

60 HG4-692-67 1t~Att Jbl ilß!-t Cased rubber oU seal 1

. PG80 x 100 x 12 PG80 x 100 x 12

61 GB67-85 CU M6x 12 Screw M6 x 12 2

62 GB97.1-85 ~1I1 6-140HV Washer 6-140HV 2

63 480G-OI019 ~f1i Cover plate 1

64 480G-OI020 *T-JI$ Name plate 1

65 GB827-86 fVplJ 2 x 5 Rivet 2 x 5 4

66 480G-OII04 li)E~~Jt Bowl-shaped plug pi.;:ce 8

-5-



Engine Body Assy (380)

-6-



Engine Body Assy (380)

~
a 111 a It: • JJH jt7' 7'

.ß ~ Name ofParts
SerNo Parts No Qty Remarks

-
1 480G-OI005 l1[li~~ Cylinder head bolt 8

2 4800-01006 ~]JUJ:~ fil: 11 Cylinder head bolt washer 8

3 380-01002 l=(l1[Jl~Jt Cylinder head gasket 1

4 4800-01003 li(tID:g Cylinder sleeve 3

5 GB5783--86 ~*M8x25 Bolt M8 x25 6

6 GB848-85 fb:1I 8--140HV Washer 8-140HV 49

7 380-01013 1ltll1i: (11) Side cover (11) 1

8 380-01014 iM'J~ (II) #!: j4- Side cover (II) gasket 1

9 480G-OI012 iM'Jli (I) Side cover (I) 1

10 480G--01023 1lIJ~ (I) jJ};n Side cover (J) gasket 1

11 380-01111 mf* Engine body 1

12 4800-01009 \~J~3'C~}t Flywheel housing gasket 1

13 480G-OII02 )l:: {:!L~ Locating sleeve 2

14 480G-OI i03 $Bm*rt- Bowl-shaped plug piece 3

15 480G-01600 i1ijR~1T~tt:g~f4: Dipstick sleeve weldment 1

16 4800-01400 mitbR${tf Oillevel dipstick 1

17 480G-OI015 ±~}il:1i Main bearing halfshell (upper) 4

18 0' 480G-OI016 :t:~~-F~ Main bearing halfshell (Iower) 4

19 480G-OI007 dUtlul:ffHt CU Upper thrust piece of crankshaft 2

20 4800-01008 dtJ~Jl:~Jt (1') Lower thrust piece of crankshaft 2

-7-



~
10 11I 10 ft • 11M ):t"'Ci" "'Ci"

~ ffF Name of Parts
SerNo Parts No Qty Remarks

21 480G-Oll13 }g±fIh:*1t Rear main bearing cap 1

22 480G-Ol114 ±tdI:*.~mll) Main bearing bolt washer 8

23 480G-01115 ±fIh:*1t.~ Main bearing cap bolt 8

24 GB119-86 mBI0x20 Pin BIO x20 2

25 380-01021 millJffij]f~~~~1f Connecting pipe for oil pressure sensor 1

26 480G-01500 ffi j]~JJH~~~ tflSf4: Sensor for oil gauge 1

27 480G-01300 :ht***tflSf4: Water drain cock 1

28 480G-OII01 ~Jt Plug piece 1

29 480G-OII04 ~~~Jt Bowl-shaped plug piece 6

30 480G-OII06 Z 1/8" mDi~UI~ Z 1/ 8" taper plug 3

31 480G-Ol107 ~~~Jt Bowl-shaped plug piece 1

32 480G-01004 millJit~~mJt Oil filter gasket 1

33 GB5782-86 .~M8x45 Bolt M8 x45 1

34 GB5783-86 .~MI0x30 Bolt MI0 x 30 14

35 GB848-85 mll 1O-140HV Washer 1O-140HV 14

36 480G-OI017 :i::*JJt4J Stand bar 2

37 GB5783-86 .~M8x20 Bolt M8 x20 29

38 480G-Ol112 ±fIh:*1t Main bearing cap 3

39 480G-OII05 Z 1/4" mDtt.~ Z 1 /4" taper plug 2

40 GB1l9-86 mB8 x20 Pin B8 x20 1
-

-8-



~
CI 111 CI lt • lJff ft"':i" "':i"

.ß ~ Name of Parts
SerNo Parts No Qty Remarks

41 GB5782-86 .~M8x55 Bolt M8 x 55 4

42 GB5782-86 .~M8x60 Bolt M8 x60 8

43 480G-OI109 $B~*Jt Bowl-shaped plug piece 2

44 480G-01024 8 ~fdrRtrt-t~ Front camshaft bush I

45 480G-OI025 8~fdi~t-t~ Middle camshaft bush I

46 480G-OI026 8 ~ttll.Jfft-t~ Rear camshaft bush 1

47 480G-Ol108 *~ Stopper 3

48 GB827-86 fWiT 2 x 5 Rivet 2 x 5 4

49 380-01020 ~J:l\! Name plate I

50 GB62-88 ~~.~M6 Butterfly nut M6 I

51 'GB848-85 ~!l6-140HV Washer 6-140HV 1

52 480G-01201 1Jif1f&~~ Respirator cover 1

53 480G-01203 iIf.~ Filter gauze 1

54 480G-01202 1Jif1f&~lWifJi Respirator partition 1

55 480G-01210 1Jif'Pk~i'i!~f4: Respirator weldment I

56 480G-OIOII 1Jf-1;l&~~Jt Respirator gasket 1

57 480G-01703 htiltJ.~ Oil drain plug 1

58 480G-01704 ~!I Washer 1

59 380-01018 iltJJitJt~Jt Oil sump gasket 1

60 380-01701 iltIJitJt Oil sump I

-9-



.

~
CI 11I CI It • 1$ it·17 "'7

~ '* Name of Parts
SerNo Parts No Qty Remarks

61 480G-OlOI0 -~~1t Flywhccl housing 1

62 GB67-85 j1tr M6 x 12 Screw M6 x 12 2

63 GB97.1--85 HJ:fm 6-140HV Washer 6-140HV 2

64 480G-OI019 1&t& Cover plate 1

65 GB5783-86 .~M8x30 Bolt M8 x30 2

66 HG4-692---67 *~J:!':»Mli1l1!-t Cased rubber oil seal I

PG80 x 100 x 12 PG80 x 100 x 12

-10-



3.mi*,~,Jil (280) Engine Body Assy (280)

-11-



Engine Body Assy (280)

"
... 111 ... lt • PM i17' 7'

~ f;jt Name of Parts
SerNo Parts No Qty Remarks

-I 480G-OI005 irft.~ Cylinder head bolt 6

2 480G-OI006 AiIjf.~1I1:11J Cylinder head bolt washer 6

3 280-01002 ~irft~Jt Cylinder head gasket 1

4 480G-OI003 ~iIi; Cylinder sleeve 2

5 GB5783-86 .~M8x25 Bolt M8 x25 4

6 GB848-85 ~IIJ 8-140HV Washer 8-140HV 43

7 480G-OI012 -fll]ft 0) Side cover (I) 1

8 480G-OI023 1ft1] ft (I) 111: Jt Side cover (I) gasket 1

9 280-01111 tltf* Engine body 1
-

10 480G-01102 )i;:{!Li; Locating sleeve 2

11 480G-OI101 ~Jt Plug piece 1

12 480G-OI009 '€.~:Jt:~Jt Flywheel housing gasket 1

13 480G-01600 iltIRi;~~~'l$fl!: Dipstick sleeve weldment 1

14 480G-01400 miltlRI$fl!: Oillevel dipstick 1

15 480G-OI007 dIt tml1:~Jt Cf:) Upper thrust piece of crankshaft 2

16 480G--OI008 dhtm.J1:~Jt (r) Lower thrust piece of crankshaft 2

17 480G-OI015 .=t:tm1L1:n: Main bearing halfshell (upper) 3

18 480G-OI016 ±~n:l'n: Main hearing halfshell (tower) 3

19 480G-01113 m±$dJ*~ Rear main bearing cap 1

20 480G-01114 :±$dJ*.~~1I Main bearing bolt washer 6

-12-



~ = IIJ = f& • pt;t it~ ~

~ ~ Name of Parts
SerNo Parts No Qty Remarks

21 480G-01115 :±fllIjJ(~.~ Main bearing cap bolt 6

22 480G-01300 :libj(jf* fißflI: Water drain cock 1

23 480G-OI104 l~i!1~~Jt Bowl-shaped plug piece 3

24 480G-01500 ffi JJ~JJH~~3 fißflI: Sensor for oil gauge 1

25 GB5782-86 .~ M8 x65 Bolt M8 x65 1

26 GB5782-86 .~M8x45 Bolt M8 x45 1

27 480G-01004 tJLilbit.fR3~Jt Oil filter gasket 2

28 280-01026 tJLilbit.fR3~~ Coupling of oil filter 1

29 480G-OI106 Z 1/ 8" 1Q1J!i~fUJ ~ Z 1/ 8" taper plug 3

30 480G-OI105 Z 1/ 4'1 lQ1J ~fU~~ Z 1/ 4" taper plug 2

31 280-01017 ;tjJ(JJ!Il Stand bar 2

32 GB5783-86 .~MI0x30 Bolt MI0 x 30 12

33 GB848-85 ~fiJ 10-140HV Washer 1O-140HV 14

34 480G-OII07 ~~~Jt Bowl-shaped plug piece 1

35 480G-01112 :±fllIjJ(~ Main bearing cap 2

36 GB119-86 ~ BIO x20 Pin BIO x 20 2

37 480G-OI108 it~ Stopper 2.
38 480G-OI024 8~fllIWIt-t:g Front camshaft bush 1

39 480G-OI026 8~fllIJ§"t-t:g Rear camshaft bush 1

40 480G-OI109 ~~~Jt Bowl-shaped plug piece
.

2

-13-



Il# 11
Remarks

Name of Parts
1JI ~

Parts No

41

42

43

44

45

46

47

48

49

~ ~

SerNo

GB5782-86 ~~ M8 x 60 Bolt M8 x 60

G B5782-86 ~~ M8 x 55 Bolt M8 x 55

GB1l9-86 l!1tB8x20 PinB8x20

GB5783-86 ~~M8x20 BoltM8x20 23

GB827-86 .jgpfT 2 x 5 Rivet 2 x 5 4

280-01 020 ~,'I* Name plate I

480G-Ol103 1i)B~~J:T Bowl-shaped plug piece 2

G B5783-86 .~ M 10 x 25 Bolt M8 x 25 I 2

GB62-88 ~]f;~lij:M6 Butterfly nut M6 i 1

50 GB848-85 ~!jJ 6-140HV Washer 6-140HV 1

51 480G-01201 PfIQi~~ Respirator cover 1 I
52 480G-01203 ag~l Filter gauze 1 i
53 4!WG-01202 PfIQi~*IWi.f/ii Respirator partition 1 I
54 480G-01210 lJfiNt*WfJHt: Respirator weldment 1 I

I

55 480G-OI011 Il'f-iN:t~11J.:}I; Respirator gasket 1 '

156 480G--01703 1ilM~~ Oil drain plug 1 I

57 480G--01704 i:~.i: Washer 1 1

58 280-0 1701 IIl1J~~·n.: Oil sump i 1 I

59 280-01018 M'~1t~K Oil sump gaskd 1
1

1 I
__60_...J-2_8_0-_0_1_0_10_-l-1._~_1L_";. F_'l_yw_h_e_c_Ih_,ü,_u_si_ng ._.L 1 1. _

--14 -



ij; 1:2 111 1:2 lil • IJ# jl~ ~

~ f/F Name of Parts
SerNo Parts No Qty Remarks

61 GB67-85 ilH M6 x 12 Screw M6 x 12 2

62 GB97.1--85 ~1I6-140HV ~r6--140HV 2

63 480G-OI019 J&.fli Cover plate 1

64 GB5783-86 ~~M8x30 Bolt M8 x 30 2

65 HG4-692-67 1t~~.~MM Cased rubber oil seal 1

PG80 x 100 x 12 PG80 x 100 x 12

I

----15-



4•.iEfMt&~~,~,~ (480, 380, 280) Timing Gear Case Assy(480, 380, 280)

-16-



4..iEat't&~~l~.. f.OC (480, 380, 280) Timing Gear Case Assy(480, 380, 2~O)

~
CI 00 <::>

~ • lJf1 j±-c:> -c:>
~ f*' Name of Parts

Ser No Parts No Qty Remarks

-
1 GB5783-86 !l!!t~ M12 x 30 Bolt M 12 x 30 I 1 ~06$#

2 480G-02012 ö~$dJ:iElf.ttKr~EEtR Camshaft timing gear holddown 1 Belong to 06 unit

3 480G-02011 ö~$dJlElf.ttt;J~ Camshaft timing gear I

4 480G-02010 Ö ~ $dJ 11:ffUi Camshaft thrust plate 1

5 480G-02002 PGtim*~J:t Fuel injection pump gasket 1

6 GB6170-86 !I!!{IJ M8 NutM8 3

7 GB5783-86 !I!!~ M8 x 20 Bolt M8 x20 7

8 GB848-85 ~!il 8-140HV Washer 8-140HV 17

9 480G--01703 1f.{iIB!I!!~ Oil drain plug 1

10 480G-01704 ~!il Washer 1

11 480G-02015 Imtt Pointer I

12 GB119-86 Im B8 x 20 Pin B8 x 20 2

13 GB5782--86 !I!!~ M8 x40 Bolt M8 x40 6

14 480G-02017 IElf.ttKr~~WIl& Front cover of timing gear case 1

15 480G-02016 JElf.ttKr~~WIl&~J:t Front cover gasket of timing gear case 1

16 HG4-692-67 iIBM PG55 x 75 x 12 Wt Oi1 seal PG55 x 75 x 12 or 1

I SG55 x 75 x 12 SG55x75x12

17 480G-02013 JElf.tt~H~ ~ itf Timing gear case cover 1

18 480G-02014 IEIf.t~~*l&~Jt Timing gear case cover gasket 1

19 480G-02008 t1i -&~ I:Efli Id1e gear holddown 1

-17-



~ -9 rE r::I !Ai • Il# it7'
~ ~ Name of Parts

SerNo Parts No Qty Remarks
-_. f----

20 480G-02005 JEIlHf4~~ Timing idle gear 1

21 480G-02006 JEIHffitM~ft~ Timing idle gear bush 1

22 480G-02007 lElf.ttflM~~ Timing idle gear shaft 1

23 GB859-87 ~~8 Washer 8 3

24 480G-02009 dIl $IhJElf.tiKi~ Crankshaft timing gear 1

2S 480G-02003 ~i1Il*JEIf.t~~ Fuel injection pump timing gear I 1

26 480G--02004 ~i1Il*iElf.j-tf;j~~ Fuel injection pump timing gear seat
1

1 480G, 380 ffl

I
For 4~OG, 380

I

280-02004 11M i1Il tiUEIf.tIN~1M Fuel injection pump timing gear seat 1 280 HLFor 280

27 480G-02001 iElf.j-tM~* Timing gcar case 1 480G, 380 m
For 480G, 380

280-02001 JEff·t k!l~ 'i! Timing gear case 1 280 Jt],For 280

28 480G--OI001 JE f1'j- ktf ~:;fI~ }t Timing gear case gasket 1 I
~ 01 trMlI

Belang to 01 unit

29 GB898-88 ~~~tEM8 x20 Stud M8 x 20 3

-18-



-19--



5.~fi[~,~..P.l(480, 380, 280) I Cylinder Head Assy (480, 380, 280) I -

" ~ 111 CI lt • 11ft jt""5"
.ß '* Name 01 Parts Oty

SerNo Parts No
480 380 280

Remarks

1 480G-03019 ~.J:~ili Spring seat cover (upper) 8 6 4
,

2 480G-03008 ~f1m~ valve collets 16 12 8

3 480G-03009 '=Ul~.J:~ Valve spring seat (upper) 8 6 4

4 480G-03007 '9:f19r~. Valve spring (outer) 8 6 4

5 480G-03017 '9:f1P>J~. Valve spring (inner) 8 6 4

6 480G-03018 '9:f1~.r~ Valve spring seat (tower) 8 6 4

7 480G-03102 '9:f1~1f Valve stern guide 8 6 4

8 480G-03101 '9:tllili Cylinder head 1

380-03101 '9:tllili Cylinder head 1

280-03101 '9:tllili Cylinder head 1

9 480G-03104 :t-1~'9:n~ Exhaust valve seat 4 3 2

10 480G-03015 :t-1~~n Exhaust valve 4 3 2

11 GB6170-86 C-RJ M8 NutM8 36 25 18

12 ·GB848-85 tiJ:(iJ 8-140HV Washer 8-140HV 32 25 18

13 480G-03016 l'iiN!~:JttiJ:Jt Thermostat housing gasket 1 . 1 1

14 GB898-88 ~~CttM8x25 Stud M8 x25 4 4 4

15 GB898-88 ~~.ttM8x30 Stud M8 x30 8 6 4

16 480G-03006 :t-1~'9:TtiJ: Jt Exhaust pipe gasket 4 3 2

17 480G-03001 tm.~~~.~ Rocker arm seat fixed bolt 4 3 2

18 480G-01107 $i!W*Jt (q>1O) Bowl-shaped plug piece (<1>10) 4 3 2

-20-



ßt c m c It • /IM i!.., ..,
.ß f$ Name of Parts Qty

SerNo Parts No
480 380 280

Remarks

19 480G-Ol103 ?in~~J1 (<1>25) Bowl-shaped plug piece (<1>25) 4 3 2

20 480G-03106 lin~~Jt (<1>20) Bowl-shaped plug piece (<1>20) 1

21 480G-03105 i~it~ttHR: Swirl-chamber splice block 4 3 2

22 GB308-84 m* <1>3 Steel ball <1>3 4 3 2

23 480G-03300 Htr r'fHf-~~$f4: Front hoisting ring weldment 1 1 1

24 GB5783-86 ~~ M8x20 Bolt M8 x20 4 4 4

25 480G-Ol108 *~ Stopper 1 1 1

26 480G-Ol104 lin~~J1 (<1>32) Bowl-shaped plug piece (<1>32) 1 1 1

27 195-03013 lIb'fiJtl~ffifJi Injector holddown 4 3 2

28 480G-03020 ~~~tt Stud 8 6 4

29 480G-03013 .itl:~~~J1 Intake pipe gasket 4 3 2

30 480G-03012 J§}fi~ Rcar hoisting ring 1 1 1

31 480G-03103 .itl:~n~ Intake valve seat 4 3 2

32 480G-03014 .itl:9:n Intake valve 4 3 2

33 GB894.1-86 ~1I16 Check ring 16 2 2 2

34 480G-03208 flij"'t-tg Rocker arm bush 8 6 4

35 480G-03201 ~nfäJ~~~~tr Valve clearance adjusting screw 8 6 4

36 480G-03203 ~nflijff Valve rocker arm 8 6 4

37 480G-03202 flij"'fIII:t~ Rockshaft carrier 3 2 1

38 480G-03204 mffflll~. Rockshaft spring 3 2 I

-21-



~
CI 1!I <:I ft • m it~ ~

~ ~ Name of Parts Oty
SerNo Parts No -- Remarks

480 380 280
-

39 480G-03210-2 ~ft$dItt·!k Rockshaft stopper 2 2 2

40 480G-03210-1 fiW$lil Rockshaft 1

380-03210 fift$dl Rockshaft 1

280-03210 ~':f$1b Rockshaft 1

41 480G --03207 tä}'U1ßm j;:~ Rockshaft rear carrier I I I 1
I

42 GB848-S5 111:111 6-140HV Washer 6··140HV

I
1

I
I 1

43 480G-03206 fi~$tfl:ii::w:_tr Rockshaft locating screw 1 1 1

I44 GB6171-86 _-at M8 xl Nut M8 xl 8 6 4

45 GB5782-86 .~ M8x60 Bolt M8 x60 4 3 2

46 1 480G--03005 l=(.ttrrJt41~Jt Cylinder head bonnet gasket I I

I 380-03005 cettrrifi'~~Jt Cylinder head bonnet gaskct I I

1280-03005 l-{iI:ifi~~Jt Cylmder hcad bonnet gaskel I

47 480G-03004 Ibtarrm-ll Cylinder head bonnet I I
380-03209 b(ffi:ifi!8- Cylinder head bonnet I ,

!;\.l1iL~ '!1l
I

1280-03209 Cylinder head bonnet
I

1

48 480G--03003 EU ilIl rl itf f1J: J~' Filler cap gasket 1

I
1 I

49 480G--03002 EU im [j:~ FiBer cap i 1 1 I 1

~~ilHJ: M8 I
,

I50 G8923-88 Cap nut M~ 4 I 3 2

- - 51 GB898--S8 ~~_tt M8 x65 Stud Mg x 65 8 I 6 4

-- 22-



6.9:nifal~..Pl(480 .. 380.. 280) TI (*ifiOCffi~H)
Cylinder Head Assy (480.. 380.. 280) n (with Pressure-Reducing Device)

-23-



6.9:ffiIN&I~..~(480, 380, 280) II (miJiOCffi~.:i:)

Cylinder Head Assy (480, 380, 280) II (with Pressuer-Reducing Device)

~
CI 111 CI ti: :8:

IJM jl~ ~

-8 ~ Name ofParts Qty
SerNo Parts No

480 380 280
Remarks

1 480G-03019 ~.J:l~tfi& Spring seat cover (upper) 8 6 4

2 480G-03008 l=(f1m~ valve collets 16 12 8

3 480G-03009 l=(f1~.J:~ Valve spring seat (upper) 8 6 4

4 480G-03007 l=(f19~~i(!.. Valve spring (outer) R

I

6 4

5 480G-03017 l=(f1IAJ~. Valve spring (inner) 8 6 4

6 480G-03018 l=(f1~.r~ Valve spring seat (Jower) 8 6 4

7 480G-03102 l=(f1~/f Valve stem guide 8 6 4

8 480G-03101 l=(äiIi& Cylinder head 1

380-03101 l=(l1il:m Cylinder head 1

280-03101 l=(äiIm Cylinder head I

9 480G-03104 tf~l=(n~ Exhaust valve seat 4 3 2

10 480G-03015 tf~~f1 Exhaust valve 4 3 2

11 GB6170-86 ~-H} M8 NutM8 36 25 18

12 GB848-85 ~1iI 8-140HV Washer 8-140HV 32 25 18

13 480G-03016 l'i iN.i~~~~Jt Thermostat housing gasket 1 1 1

14 GB898-88 ~~~ttM8 x25 Stud M8 x25 4 4 4

15 GB898-88 ~~.ttM8 x30 Stud M8 x 30 8 6 4

16 480G-03006 tf~ l=( /f~ Jt Exhaust pipe gasket 4 3 2

17 480G-03001 tliPJf~~)E~ f1 Rocker arm seat fixed bolt 4 3 2

18 480G-OII07 $i!%~Jt (<1>10) Bowl-shaped plug piece (<1>10) 4 3 2

-24-



~
CI 1IJ CI ft • m it"""5" -c:;

~ -ffjt Name ofParts Qty
SerNo Parts No

480 380 280
Remarks

19 480G-OII03 $ß~~Jt «(J)25) Bowl-shaped plug piece «(J)25) 6 3 2

20 480G-03106 $ß~~Jt «(J)20) Bowl-shaped plug piece «(J)20) 1

21 480G-03105 iIillAt1i?:.~ Swirl-chamber splice block 4 3 2
T) GB308-84 m~ (J)3 Steel ball (J)3 4 3 2....
23 480G-03300 HtrM~~~tfßf4: Front hoisting ring weldment 1 1 1

24 GB5783-86 .~ M8x20 Bolt M8 x20 4 4 4

25 480G-OII08 #i~ Stopper 1 1 I

26 480G-OII04 $ß~~J1«(J)32) Bowl-shaped plug piece «(J)32) 1 1 1

27 195-03013 P.Stitl:J3ffifli Injector holddown -4 3 2

28 480G-03020 ~~~tt Stud 8 6 4

29 480G-03013 ilt~1f~J1 Intake pipe gasket 4 3 2

30 480G-03012 JffM~ Rear hoisting ring 1 I 1

31 480G-03103 ilt~f1~ Intake valve seat 4 3 2

32 480G-03014 ilt~f1 Intake valve 4 3 2

33 GB894.1-86 ~fl16 Check ring 16 2 2 2

34 480G-03208 ~~#~ Rocker arm bush 8 6 4

35 480G-03201 ~f1(ä]~i,i]~~tr Valve clearance adjusting screw 8 6 4

36 480G-03203 ~f1jg'A' Valve rocker arm 8 6 4

37 480Q-5--03202 jg~t!Il::t~ Rockshaft carrier 3 2 1

38 480G-03204 jg"'t!Il~jl Rockshaft spring 3 2 I

-25--



4

I J
I 2

1

1

I 1

6

3

1

1

J

8

4

1

~. I

Qty I JJff i!
-- 4SO ~ 380 I 280 1 Remarks

-- ~ IZ - 2 -r------------
I 1 I

1

1

1

1

4
I

I 2
I

Name of Parts

Rockshaft stopper

Rockshaft

Rockshaft

Rockshaft

Rockshaft rear carrier

Washer 6---140HV

Rockshaft locating screw

NutM8xl

Bolt M8 x60

Cylinder head bonnet gasket

Cylinder head bonnet gasket

Cylinder head bonnet gasket

Cylinder head bonnet

Cylinder head bonnet

Cylinder head bOImet

FiBer cap gasket

FiBer cap

Cap nut M8

Stud M8 x 65

im'f4'$W*~

im.ilf$W
fa1'f4'$W
im-.$W
im~$WJ5x~

~11 6--140HV

im-.$W;iE t/JI tr
.-H3: M8 x 1

.~ M8x60

b:(.!l[Jla~Jt

~~iLi~tIJ~Jt
1'\nJl~~Jt

~tUJlil

E(ffiI:Mf.il
~tU:Mf-il

;f]!l iJil t=l~~ ~­

;f]nilb r::1 Jl
i!H~~-H3:M8

~~!lIf.tM8 x 65

Parts No

480G--03210-2

480G-03.210-1

380-03210-1

280-03210-1

I 480Q- 5-03207

GB848--85

480G-03206.

GB6171-86

GB5782-86

480G-03005

380-03005

280-03005

480Q-5-03209

380-03209

1280-03209

480G-03003

480G-03002

GB923-88

GB898-88

47

39

40

48

49

50

51

41

42

43

44

45

46

~ ~

SerNo

i

i I 1

I 1 I

I I I

I 1 I I

I 1 I 1

I 4 I 3

I 8 I 6
__--l ~ ~:__J"-_--L.!__~l _

-26-



~
c 111 c It • m it-c:i" -c:i"

~ ~ Name of Parts Qty
SerNo Parts No

480 380 280
Remarks

52 480Q-5-03211 ~ffi$dJ Decompression shaft 1

380-03211 ~ffi$dJ Decompression shaft 1

280-03211 ~ffi41ll Decompression shaft 1

53 GB6171-86 ~-HJ: M8 x 1 Nut M8 x 1

I
12 9 6

54 I 480Q-5-03217 I ~lliOO~Ulrr Decompression adjusting screw 4 3 2

55 IGB894.1-86 tM& 14 Check ring 14 2 2 2

56 480Q-S-03218 i-*fi!k Cross conncction 1 1 1

57 480Q-5-03212 rQ J\- Gasket 2 2 2

58 480Q-5-:03213 I ~Lfi*t'~ifjJl;fEi: Decomprcssor control plate 1 1 1

59 I 480Q-S-03216 I~rHg~$di:ff. Decümpression rocker arm bush 1 1 1

60 GB3452.1-82 I" 0 11 )~*tHmI o--ring seal 1 1 1

I 1 13 .2 x 2.65 13.2 x 2.65

61 I 480Q- 5-03215 mjJ sif·~ Torsion spring 1 1 1

62 1480Q-5-03220 {ft&H~tfr?y);'M:iHj:: Dccompression rocker arm weldmcnt 1 1 1
I

63 480Q---5-03214 i [IR Dd!'! Limiting pin 1 1 1

64 Gß5783-86 I~~ M8 x25 Bolt M8 x 25 3 3 3

65 IGB851.)--87 ljj;ml8 Washer 8 3 3 3

I
I

-- ! I -
--27-



7.m.~*T,~,Jil(480, 380, 280) Piston-connecting Rod Assy (480, 380, 280)

-28-



7.ffl~ii*T,~"Pl(480, 380, 280) Piston-connecting Rod Assy (480, 380, 280)

~
Q 111 Q It • JIH j!~ ~

~ f* Name of Parts
SerNo Parts No Qty Remarks

1 480G-04001 m-ji~~ Top compression ring IXn

2 480G-04002 m=.. .:::.)i~~ 2nd and 3rd compression ring 2xn n~~~fl

3 480G-04100 itIl~lfßftf Oil ring unit IXn

4 GB893.1-86 .:fUfBft\'!!~ fIJ 26 Circlip for hole 26 2xn

5 480G-04005 15. Piston IXn

6 480G-04202 itff Connecting rod IXn

7 480G-04003 itfffdlR.: Connecting rod bearing shell 2xn

8 480G-04203 itffli Connecting rod cap IXn

9 480G-04205 itff~tH1ltJ:t Connecting rod bolt lock plate 2xn

10 480G-04204 itff;,l~ Connecting rod bolt 2xn

11 480G-04004 15.m Piston pin lxn

12 480G-04201 itffr-tg Connecting rod bush Ixn

i±: 480--n J;) 4 38o-n~ 3 280-n ~ 2

-29-



8.dtl~t~,~,li1(480, 380, 280) Crankshaft-flywheeI Assy (480, 380, 280)

-30-



8.lDJtdl~~,~..P1(480, 380.. 280) Crankshaft-flywheel Assy (480, 380.. 280)

Jlt c 111 c It • m it-.::r -.::r
~ ffjt Name of Parts Qty

SerNo Parts No
480 380 280

Remarks

1 480G-05007 tEi;bJ1\ Starting claw 1 1 1

2 480G-05006 tEi;bJ1\mtJi Starting claw backing plate 1 1 I

3 480G-05005 ant!ll&:m~ Crankshaft belt puUey 1

380-05005 an$tli&:m~ Crankshaft belt puUey 1

280-05005 anflll&:m~ Crankshaft beit puUey 1

4 480G-~;:~A anflll Crankshaft I 05003,05003A -{iMMt
380 OSOO3 anflll Crankshaft 1 ~ liiJ , Iif)iJfl-OSOO3A
280 OSOO3 anflll Crankshaft I (Interchangeable, on·-OSOO3A

5 GBI096-79 il CIO x64 Key CIO x64 1 I 1 ly different materials

6 480G-05004 •• Plug 4 3 2 used)

7 480G-05102 ~~t&1I Flywheel gear ring I 1 1

8 480G-05101 ~~ Flywheel 1

380-05101 ~~ Flywheel I

280-05101 -~~ Flywheel 1

9 GB119-86 lA B8 x20 Pin B8 x20 1 I 1

10 480G-05002 ~~jJ~mtJi Flywheel bolt backing plate I 1 1

11 480G-05001 ~~.~ Flywheel boit 6 6 6

-31-



9.CJ~~dI,~,Ji1 (480, 380, 280) Camshaft Assy (480, 380, 280)

6

3

2
1

--32-



9.tJ$ttlb,~"Pl (480, 380, 280) Cam~haft Assy (480, 380, 280) ,

~
CI If} CI ~ • 11M j!'"7 '"7

.ß ~ Name of Parts Qty
SerNo Parts No

480 380 280
Remarks

--
I GB5783-86 ~~ M12x30 Bolt M12 x 30 1 1 1

2 GB848-85 ~1iI 12-140HV Washer 12-140HV 1 1 I

3 480G-06001 ö~$tb Camshaft 1 06001, 0600lA ~ tt
--060OIA 8~$tb Camshaft JffJ: /F liiJ , nr Jjfi m

(Interchangeable, on·

ly different materials

used)

4 GBlO96-79 mC8x22 Key C8 x22 1 1 1

5 480G--06002 ~tt Tappet 8 6 4 06002, 06002A ~ M
-06002A ~tt Tappet Mt /F [1ij , nr im }fl

(Interchangeable, on-

ly different materials

used)

6 480G-06003 HUf Push rod 8 6 4

7 380-06001 8~41Ii Camshaft 1 [1ijJ:

-0600 IA

8 280-06001 8~41Ii Camshaft 1 fiiJ 1:
-06001A

-33--



10.iH:~~,~,Jil (480, 380, 280) Intake Pipe Assy (480, 380, 280)

-34-



Intake Pipe Assy (480, 380, 280)

~
CJ lE CJ ä • m j!""5" ""5"

~ f1t- Name of Parts Qty
SerNo Parts No

480 380
Remarks

280
-

1 480G-07000 m:~1f ,I';:, nX Intake pipe assy 1

2 380--07000 *l{1f,~,nX Intake pipe assy 1
I

3 280-07000 * 9/IT ,1';:,nX Intake pipe assy 1

,.

I

I
-35-



11.t1~~1f,~..1il (480, 380, 280) Exhaust Pipe Assy (480, 380, 280)

-36-



11.~~~fi,~"px: (480, 380, 280) Exhaust Pipe Assy (480, 380, 280)

*
CI IE CI It • JJH it"7 "7

~ '* Name ofParts Oty
SerNo Parts No

480 380 280
Remarks

I GB5783-86 *.Jf1 MIO x 30 Bolt MIO x 30 2 2 2

2 GB859-87 ~IJ 10 Washer 10 2 2 2

3 GB848-85 tlkfil IO-140HV Washer 1O-140HV 2 2 2

4 480G-08002 t4~~,~,1ftlkit General exhaust pipe gasket I 1 1

5 480G-08001 f4~l=(.1f Exhaust pipe 1

6 380--08001 t4~~1f Exhaust pipe I

7 280-08001 t4~~if Exhaust pipe 1

-37-



~., ~~,.. , ...... ,.. --,,11

,~"

6-~ 5

-16

0--19

.__-------21

12.iJiJm~Mf,~,Jil (480, 380, 280) Lubricating S stern Assy (480, 380, 280)
-I

-38-



12Jii]m~t1f,~~~ (480, 380, 280) Lubricating System Assy (480, 380, 280)

~
1::1 00 1::1 lt • JIK it.., ..,

~ f* Name ofParts
SerNo Parts No Qty Remarks

I GB6170-86 ill& MI0 Nut MI0 1

2 GB93-87 ~1iI1O Washer 10 I

3 GB848-85 ~1iI1O-140HV Washer 10-140HV I

4 480G-09101 fJLirtl* ffli;f)tJ;Jtt Oil pump drive gear I

5 480G-091II fJLirtl*~ Oil pump shaft I

6 GBI099-79 *-mJili 3 x 5 x 13 Semicircular key 3 x 5 x 13 I

7 480G-09102 fJLirtl*f*#~ Oil pump body bush 1

8 480G-09103 fJLirtl*f* Oil pump body I

9 480G-09105 fJL irtl * ~ J4- Oil pump gasket I

10 480G-09112 rJg~1- Inner rotor 1

11 480G-09I04 9~~r Outer rotor 1

12 480G-09113 lMltHi1f Cylindrical pin 1

13 480G-09106 fJL irtl~tJt Oil pump cover 1

14 480G-09002 tfjirtl1fi!~~ft Oil outlet pipe flange gasket 2

15 480G-09400 fJL irtlifi&tfiHt Oilline unit 1

16 GB848-85 ~1iI8-140HV Washer 8-140HV 6

17 GB5783-86 jJtJ! M8 x20 Bolt M8 x20 2

18 480G-09001 ~~f* Gauze filter body 1

19 GB5782-86 .tJ! M8 x40 Bolt M8 x40 4

20 480G-09200 it~~iff4: Gauze filter weldment 1

-39-



~ ~ 111 CI It • IJM j!""7
4!i '* Name of Parts

SerNo Parts No Qty Remarks

21 480G-09003 iii1b~H* Gauze support 1

22 480G-09300 f11. i1b it.~iI,r:tJ! Oil filter assy 1 ~% J0810H

Model J0810H

-40-



13.~ntl~~.~..Pl(480, 380, 280) Fuel System Assy (480, 380, 280)

·Itr2 3



~
CI 11I CI f& • /IM ~~ ~

~ ~ Name of Parts Qty
SerNo Parts No 480 380 280

Remarks
-_.

1 480G-I0500 ~itlJil!~3.~,Rt Fuel filter assy 2 2 2

2 GB848-85 ~!II8-140HV Washer 8-140HV 1 1 1

3 GB5783-86 .~ M8x25 Bolt M8 x25 1 1 I

4 480G-I0700 Plilb* ~il!frn~ilb1f1fß# Lines from injection pump to filter 1 1 I

5 480G-10600 il!~3~Plilh*ilh1f1fß# Lines from filter to injection pump I 1 1

6 480G-10200 f.liBiitlJ1f1fß# Fuel injection pipe 4 3 2

7 480G-I0100 PlitlJ*.~Rt Injection pump assy 1

380-10100 PlitlJ*.~Rt Injection pump assy 1

280-10100 PlitlJ*.~Rt Injection pump assy I

8 P662-00MX PlitlJ3.~,Rt Injector assy 4 3 2 [liJS195~

i
I The same with ModelI

9 480G-I0400 @itlJ1f1fß# Fuel return pipe

I
1 S195

380-10400 @itlJ1f1fß# Fuel return pipe I

280-10400 @itlJ1f1fß# Fuel return pipe 1

10 480G-I0001 PlitlJ*~!k Injection pump fittings 1 1 1

I
-42-



A/' I'
I 30 31 32

29

28

8
7

13
12

2

3

4

14.1~tlJ~~,~~px(480, 380, 280) Cooling System Assy (480, 380, 280)
r--

-43-



14.i+!P~t1f,~,Ji1(480, 380, 280) Cooling System Assy (480, 380, 280)

f!t CI (IJ CI lt • PM it"'S" "'S"
$i '* Name of Parts

SerNo Parts No Qty Remarks

---
I GB5783-86 .~M6xLO Bolt M6 x20 4

2 GB848-85 ~III 6-140HV Washer 6-140HV 4

3 480G-I1301 l'iiML~ll Thennostat cover I

4 480G-11302 l'iiML~ll~Jt Thennostat cover gasket I

5 J1<iML~~~ (360~) Water temperature induction I !3 CA --'10 ii ffl
plug (Model 360) Jnterchangeable with

6 480G-11303 l'iitöt~ SH130 Thermostat SH130 1 that of the CA---IO

7 480G-11304 l'iiMt~X Thennostat housing I

8 480G-I1109 IJ\Mf,f-!tlf Small circulating adapter 2

9 No.lA .2'f~. <l> 3/4"- I I /8" Screw clip <1> 3/4" - 1 1/8" 2
I

10 480G--II001 ftJfi~lf Rubber bent pipe I f'ij~~;(PftMl

11 GB1153-79 ilHU4S o MI0xl Oil cup 45 ° M 10 x I I Double cloth rubber

12 GB893.1-86 ;j§1II 40 Check ring 40 I

13 GB278-82 .!'tiftJtRU..\~$di~ 60203 Single-row radial ball hearing 60203 2

14 480G-Il104 $di~1Wf1ll Bearing spacer 1

15 480G-l1103 J1<tj7C~ Water pump housing I

16 480G-l1107 J1<tj~Jt Water pump gasket 1

17 GBI099-79 *,i1i1t4x6.5xI6 Semicircular key 4 x 6.5 x 16 2

18 480G-I1106 J1<tj$di Water pump shaft I

19 IIF-15 ~ ~~{i:mJ1<M Ceramic graphite water seal 1

-44-



Ff CI [fJ CI It • IJ# i!~ ~

~ '* Name of Parts
SerNo Parts No Qty Remarks

20 480G-III05 **nt~ Water pump impeller 1

21 480G-ll110 m~fI Copper washer 1

22 GB923-88 1&~.$MIO Cap nut MIO 1

23 480G-III08 **Jff1& Water pump rear cover 1

24 480G-III07 **~Jt Water pump gasket 1

25 GB5783-86 .~ M8x20 Bolt M8 x20 4

26 GB859-87 ~fl8 Washer 8 4

27 GB848-85 ~Iil 8-140HV Washer 8-140HV . 5

28 480G-11200 JjU~tfßf4: Fan 1

29 GB6170-86 .$ MlO Nut MI0 1

30 GB859-87 ~fllO Washer 10 1

31 480G-ll101 ~fI Washer 1

32 480G-III02 *Jjt&:*~ Water pump belt pulley 1

33 GB5783-86 .~ M8x30 Bolt M8 x30 1

34 480G-II003 Jjt,ij)}ffi& Fan holddown 1

-45-



...."'.

15.Eß~~~,~..Pl(480, 380, 280) Electric System Assy(480, 380, 280)

7

-46--



15.rt!9J~~l~,P1(480, 380, 280) Electric System Assy(480, 380, 280)

f& • I
~

c fII c Pff j~~ ~

~ f$ QtyName of Parts --Ser No Parts No
480 380 280

Remarks

----I---

i
-_._------ -----

I 480G-12200 It!TA~ HiH4: Glow plug 4 3 2 Model 1055

2 480G--12002 ~rt!t& Current--conducting platc I

380-12002 ~ft!t& Current-conducting plate I

280-12002 ~,ft!~ Current-conducting plate I

3 480G-12300 t§1;fjft!fJLüß# QD1315A Starting motor unit QD1315A 1 I

380T-12300 ~1;fjft!fJLüßft: Starting motor unit I

4 480G-12100 JF-11350WI4V~it:&ft!fJLAltcrnatorJF-11350Wl4V I I I

5 480G-12003 :& ft! fJL 1'-::t tJ Alternator support (Iower) I 1 I

6 GB848-85 ~1iI 8-140HV Washer 8-140HV I 1 1

7 GB5783-86 jJ~ M8 x20 Bolt M8 x 20 I I I

8 GB6170-86 jJ-fl} MIO Nut M 10 I 1 1

9 480G-12001 :& ft! fJL 1: ::t~1* Alternator support body (upper) I 1 I

10 480G-12004 :&ft!fJLJ:::t~ffi~~ Holddown sleeve of alternator I 1 1

support (upper)

1I GB848-85 ~ilI0--140HV Washer 10-140I-IV 1 1 1

12 GB5782-86 iI~ MIO x95 Bolt MIO x95 I

I

1 1

13 GB1171-74 :::'ffJMt1W A-950 V-belt A-950 1 1 1

I

-47-



16JjfjJäB,~.. liX(480, 380,280) Silencer Assy(480, 380, 280)

2

6

5

-48-



163~~H/~..P1(480, 380, 280) Silencer Assy(480, 380, 280)

J!;
.,.

(IJ
.,.

1St • PH j!~ ~

.ß '* Name of Parts
SerNo Parts No Qty Remarks

-
1 480G-13101 t4~~Hf Exhaust pipe 1

2 480G-13001 i&fli Cover plate 2

3 480G-13102 ~JL\1f Center pipe 2

4 480G-13103 IWffli Spacer plate 1

5 480G-13002 -=1* Housing 1:n;

6 480G- 13201 ~:fLfJi Punched plate 1

7 480G-13202 i11~1f Intake pipe 1

-49-



17.mf!mIA,~,P1(480, 380, 280) Tools Supplied with the Engine(480, 380, 280)

-----...,

fI----N

u----oc

m----IQ

-50--



17.MmIA,~..Jil(480, 380, 280) Tools Supplied with the Engine(480, 380, 280)

~
CI 1II CI It • Jf4 it? ?

~ '* Name of Parts
SerNo Parts No Qty Remarks

1 480G-14007 I*JtAllititfLIÄ~ Toolbox for the domestic market 1

2 480G-14100 t=tfl*R$ft Valve clearance gauge 1

3 480G-14200 .t=tflltliJi!$ft Leather bucket for grinding valve I

4 480G-14001 ~ffl~IÄ Taol for mounting piston I

5 480G-14002 1i*,~mJ~ff Square tenon lever of box spanner 1

6 480G-14003 i:.=mJ~(I 3) Box spanner head (13) I
~ 480G-14004 gfm~(16) Box spanner head (16) 1I

8 480G-14005 I ~mJ~(I8) Box spanner head (18) I

9 480G-14006 ~tm~(21) Box spanner head (21) 1

i

.
-51-




